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#d0 AR
Name of Goods | 4 5 | ACER Lithiun ion (Rechargeabe) Battery pack AS10CTE 14.8V

g ACER 4 e ith /4 B8 T Hayth /48 B F Fa b4 /AT 78 BE AS10CTE 14. 8V

; 6000mAh 88Wh
Chinese

English 6000mAh 88Wh

%443 13 Consignor LT (HR) HRAH

4 =345 Manufacturer | BT ET (B FIRAF

HeEk. BF | BAE CETREEPEMORLL
|nsepecﬁon Methods and UN “Recommendations on the TRANSPORT OF DANGEROUSGOODS”

v Procedures

' Appearance & Odor

B2 AL Ik MR, TR

black plastics cement shell, odorless

—0O0TWZ> DA

o

1. BB HIRT] Hazards identification)
To

None.

1 2. BBBFEIRIATA DGRZMEFIZEIR (Suggestion according to IATA -

DGR)

BEZS iR -EYE JEasiin

The substance is not restricted to IATA DGR according to packing
instruction 965 General Requirements and Section II.

Z0——>»=E20$0TNZ—

e .
3. I K (Packaging requirements) o~ W‘ gl"?
e 4N @'.A
H&%@ﬁ%%{#j}ﬂo ; m’
The goods are packaged according to the packaging rgquirement ord®nar
goods. &%
0

WEF#: 20105612H17H & 20104E12718H i&ﬁlﬁ‘gﬁ{ /2011515019%1:_

BiE

Comment

-| The-sample—is-a—rechargeable--lithium-battery-The-package—is—labelled-with-a lithium

| instruction of TATA DGR. =

BRI RN, BRI AR IRAEARE . BRI RS TATA Dcﬁﬁ@%w“tw&ﬁ =4

battery handling label. The package is accompanied with a document that meet the packing

E 4

Approver:

R
: #“W/] Checker:

Appraiser:
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RETR B LA ® OB O# X
Test Result

Name of Test items

TR BB
Altitude
simulation

(38.3 test 1)

THRERAR. TR BHR. Bk, TR LERX. IR T BB E KT RIEZ i
H190%. RBAFEirHEER.

No mass loss , no leakage , no venting , no disassembly , no rupture and no fire and
the open circuit voltage of each test cell or battery after testing is not less than
90% of its voltage immediately prior to this procedure. The test result conforms to
the requirements of standard.

ek
Thermal test
(38.3 test 2)

TRESR R, TR, THS. Tk, THRUKE K. WRENF B EERXTIRIEZ
1990%. RIEFFEIRHEE K,

No mass loss , no leakage , no venting , no disassembly , no rupture and no fire and
the open circuit.voltage of each test cell or battery after testing is not. less than
90% of its voltage immediately prior to this procedure. The test result conforms to
the requirements of standard

3N
Vibration
(38.3 test 3)

1

TRERRK. THE. BHS. TEE. THBUKEK. WREHFEEER RS2
1990%. RIEFFEIRHEER,

No mass loss , no leakage , no venting , no disassembly , no rupture and no fire and
the open circuit voltage of each test cell or battery after testing is not less than
90% of its voltage immediately prior to this procedure. The test result conforms to
the requirements of standard

i
Shock
(38.3 test 4)

TRERRK. THtEE. THS. TRk, ERRELDEE K. WRERNFEEERFIREZH
1990%. RIEFF S IRHEEER.

No mass loss , no leakage , no venting , no disassembly , no rupture and no fire and
the open circuit voltage of each test cell or battery after testing is not less than
90% of its voltage immediately prior to this procedure. The test result conforms to
the requirements of standard

bhE

External short
circuit
(38.3 test 5)

FERRFIGh I RTEREECLT0°C, BfffE.. BB ANG . REHFEREER. .
The external temperature does not exceed 170°C, no disassembly, no rupture and no
fire within six hours of this test. The test result conforms to the requirements of
standard.

i1z

Impact
(38.3 test 6)

FERRR A6 PR IEIRBECLT0C, Tk, A R EiriER.
The external temperature does not exceed 170°C, no disassembly, no fire within six
hours of this test. The test result conforms to the requirements of standard.

yuR ;A
Overcharge
(38.3 test 7)

FEPR B TR 8 A BRI K. RS IREER,
No disassembly, no fire within seven days of this test. The test result conforms to
the requirements of standard.

R

Forced discharge
(38.3 test 8)

Other

PRl F VI R S ] S A T S A T G R IR R AMB AR 9 . BRI AR Y LART 1L S
The Sample of the battery or cell is packed in inner packagings that completely

enclose the battery or cell.The sample is packed in strong outer packing. The sample

is protected so as to prevent short circuits.

PR IEM RS AR R L. 2K RS, H SR sRIB AR, WAL NS BN E AR N
BEilEn B, G4 R ERNEL10ke (BE) .

The tested package is capable of withstanding a 1.2m drop test in any orientation

without damage to cells or batteries contained therein,without shifting of the

contents so as to allow battery to battery or cell to cell contact and without

release of contents. The package does not exceed 10kg gross mass.
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